



South Asia

Choose certainty.
Add value.

Test Report No.RPT/H(Re)/17/000637
Dated 2017-03-28

Applicant : **Ashutosh Rubber Pvt. Ltd.**
2516,Lodhika GIDC Industrial Estate,
Inside First Gate,H-1 Road,
Metoda, Kalawad Road,
Rajkot;Gujarat-360021
India

Attention : Mr. Premji Fufal,

Tested Sample : Received on 2017-03-23 2:55 pm

Test Period : 2017-03-24 to 2017-03-28

Sample Description : Sample A:PHE STAR FRC - 180MM COUPLING ELEMENT in Color :
BLACK

Draw No. : L338

Buyer Name : SKF

Additional Info. : MATERIAL DETAILS: NITRILE POLYMER 85 SHORE 'A'
HARDNESS

Supplier Name : ASHUTOSH RUBBER PVT. LTD.

Objectives Of Examination : To Test for RoHS2 Directive 2011/65/EU (Recasting 2002/95/EC)
Annex II Limitation and its valid amending Directives based on
applicant's requisition.

Note : The submitted Samples were not drawn by laboratory.

Conclusion : Refer Results

Sanjay Das
Report Reviewer

Authorised By

Vairamuthu Jeyaram
Authorized Signatory

Please contact :

For any technical issues : R Mahalakshmi at Mahalakshmi.R@tuv-sud.in

For any complaint : Rajasekar M at Rajasekar.M@tuv-sud.in.

By accepting this document the customer hereby agrees and accepts the 'Terms & Conditions' and the relevant 'Testing & Certification Regulations' of TÜV SÜD South Asia Pvt. Ltd. which are available at Company's website at the link- <http://www.tuv-sud.in/in-en/resource-centre/terms-and-conditions>

Note: The test report is electronically generated. Hence original signature is not required.

Note : (1) The results relate only to the items tested, (2) The test report shall not be reproduced except in full without the written approval of the laboratory,

(3) For details of the accredited scope, please contact laboratory or accreditation body website

Laboratory:
TÜV SÜD South Asia Pvt. Ltd.
S. F. No. 139/1B,
Ammananthangal Village,
Chennai – Bangalore Road (NH – 46)
Walajapet – 632513,Vellore district

Phone :+91 4172 300500
Fax :+91 4172 300503
E-Mail :Sanjay.Das@tuv-sud.in
Url : www.tuv-sud.in/softlines
ControlNo:15310221.230317.004

Regd. Office:
TUV SUD South Asia Pvt. Ltd.
Off Saki Vihar Road, Saki
naka, Andheri (East),
Mumbai-400072. India

TUV®




South Asia

Test Report No.RPT/H(Re)/17/000637

Dated 2017-03-28

Tests Subject Description:

SAMPLE NO.	CODE NO.	MATERIAL DESCRIPTION	PHOTOGRAPH	RESULT
A	-	PHE STAR FRC - 180MM COUPLING ELEMENT		PASS

Test Result

1.0 FLAME RETARDANTS

(IEC 62321:2008, Equipment Used :GC-MS)

	A (mg/kg)	Limit Max.
PBBs-MONOBROMOBIPHENYL	Not Detected	-
PBBs-DIBROMOBIPHENYL	Not Detected	-
PBBs-TRIBROMOBIPHENYL	Not Detected	-
PBBs-TETRABROMOBIPHENYL	Not Detected	-
PBBs-PENTABROMOBIPHENYL	Not Detected	-
PBBs-HEXABROMOBIPHENYL	Not Detected	-
PBBs-HEPTABROMOBIPHENYL	Not Detected	-
PBBs-OCTABROMOBIPHENYL	Not Detected	-
PBBs-NONABROMOBIPHENYL	Not Detected	-
PBBs-DECABROMOBIPHENYL	Not Detected	-
SUM OF PBBs	Not Detected	1000 mg/kg
PBDEs-MONOBROMODIPHENYL ETHER	Not Detected	-
PBDEs-DIBROMODIPHENYL ETHER	Not Detected	-
PBDEs-TRIBROMODIPHENYL ETHER	Not Detected	-
PBDEs-TETRABROMODIPHENYL ETHER	Not Detected	-
PBDEs-PENTABROMODIPHENYL ETHER	Not Detected	-
PBDEs-HEXABROMODIPHENYL ETHER	Not Detected	-
PBDEs-HEPTABROMODIPHENYL ETHER	Not Detected	-
PBDEs-OCTABROMODIPHENYL ETHER	Not Detected	-
PBDEs-NONABROMODIPHENYL ETHER	Not Detected	-
PBDEs-DECABROMODIPHENYL ETHER	Not Detected	-
SUM OF PBDEs	Not Detected	1000 mg/kg

Limit of Quantification:2 mg/kg



South Asia

Test Report No.RPT/H(Re)/17/000637

Dated 2017-03-28

2.0 Heavy Metal

(IEC 62321 : 2008, Equipment Used: ICP-OES)

	A (mg/kg)	Limit of Quantification (mg/kg)	Limit Max.
Total Cadmium (Cd)	Not Detected	2	100 mg/kg
Hexavalent Chromium (Cr VI)	Not Detected	3	1000 mg/kg
Mercury (Hg)	Not Detected	2	1000 mg/kg
Lead(Pb)	5.3	2	1000 mg/kg

- END OF TEST REPORT -

